Report Reference:

TEST REPORT
TR4094/233370

82
BUREAU
VERITAS

Bureau Veritas

Submitted By: Camira Fabrics Ltd, Meltham Mills, Meltham, West Yorkshire, ansgmfr
HD9 4AY, United Kingdom Services UK Lid
F.A.O: Luke Russell 31 Kingsland
Grange
Woolston
Order Date: 02 August 2019 Order No: 83A05078 Wérhriﬂg;m
esnire
WAT1 4RW
Date of Receipt: 05 August 2019
Items Tested: Zap
Colour: Flump
Style No:  Run Number 423473
End Use: None Given
Claimed: None Claimed
Specifications: Testing as per British Standards Methods Of Test
TEST METHOD PASS | FAIL
Martindale Abrasion Resistance BS EN ISO 12947-2:2016 SeeResults
* Not UKAS Accredited
Results: As detailed in this report
Observations: None
Authorised By: Z. Wells
Issue Date: 13" August 2019

Page 1 of 2 Page Report




TEST REPORT
Report Reference: TR4094/233370

Items Tested: Zap
Colour:  Flump
Style No: Run Number 423473
End Use: None Given
Claimed: None Claimed

Date of Receipt: 5% August 2019

Date of Test: 13™ August 2019

Test Specification: As listed on previous page

Deviations: None
TEST RESULT REQUIREMENTS °C | %RH
End point
Result of 3: >100,000 rubs
No fabric breakdown at 100,000 rubs o
Martindale Abrasion Resistance None Specified 2(?_ f REISZ(i /.
BS EN ISO 12947-2:2016 — 12kPa p 2C) | 4%)

C.IS. 4 @ 3,000 rubs

C.LS = Change In Shade

UKAS

TESTING

Bureau Veritas Consumer Products Services UK Ltd, Registered in England & Wales, Company Number: 00852439
Registered Office: 31 Kingsland Grange, Woolston, Warrington, Cheshire, WA1 4RW

A= VI

UK Deputy Operations Manager
Z. Wells

Page 2 of 2 Page Report



